

Aggregate Grading Report

Test Report on Determination of Particle Size Distribution on Aggregates



BURLINGTON
AGGREGATES

Test No: **K2020014**
Material: **Blue Slate Type 1 MOT**
Supplier / Source: **Kirkby Quarry**
Sampled From: **Stockpile**
Specification: **SHW Series 800: Clause 803 Table 8/5**
Method: **BS EN 933-1: 2012**

BS Sieve	Wt Retained (g)	Retained %	Passing %	Specification	SDV (S)
63	0	0.0	100	100	-
31.5	2023	15.3	85	75 - 99	-
16	3891	29.4	55	43 - 81	54 - 72
8	1832	13.9	41	23 - 66	33 - 52
4	1519	11.5	30	12 - 53	21 - 38
2	904	6.8	23	6 - 42	14 - 27
1	721	5.5	18	3 - 32	9 - 20
0.063	1390	10.5	7.2	0 - 9	-

Moisture Content (%)	4.55%
-----------------------------	--------------

The sample as supplied and tested **COMPLIES with** SHW specification - Grading limits

Signed: *T. Coldrick*
Name: **T. Coldrick**

Notes:

